Document No.TR'1 204 1

MHF®-SW23

Part No. 20549-001E-**

I-PEX

Product Specification no. PRS-1672

Test Report

5 T20033 April 16, 2020 Y. Imaji K. Yufu Y. Hashimoto
4 T18048 May 2, 2018 M.Nomoto K.Yufu K.Yotsutani
3 T17022 January 31, 2017 Y.Imaji Y.Hashimoto K.Yotsutani
2 T16057 April 12, 2016 M.Nomoto Y.Hashimoto K.Yotsutani
Rev. ECN Date Prepared by Checked by Approved by

Confidential C

[-PEX Inc.

QKE-DFFDE07-07 REV.10




Document No.
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1. B# / Purpose
MHF-SW23 O48E% PRS-1672 (CEDWVWTEHMT 3.
To evaluate the performance of MHF-SW23 in accordance with PRS-1672.

2. 8 / Specimen
(1) MHF-SW23  (Part No. 20549-001E-**)
(2) MHF-SW23 SMA ADPTER CABLE (Part No. 90582-0400)

3. {BRIEF / Test Sequence
2 TOFHTE Table 1 OFERIBFE(CAELTITON,
All the evaluations were performed in accordance with Table 1 Test Sequence.

4. HERFER / Test Result
& 2~5. 757 1~9 S8, MERZMHFOEM(E PRS-1672 S8, n #TAET—4%E20KT 2,
See Table 2 to 5, Graph 1 to 9. For the details of the testing conditions and requirements, see PRS-1672.
The “n” in the tables show the number of measurement points.

5. #&& / Conclusion

2TOEBINEMEAE (PRS-1672) OwEEMA#IHEURZ,.
All the specimens met the requirements of PRS-1672.
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Table 1 ERIERLHEIEL Test Sequence and Sample Quantity

HERIER JI -7/ Group
Test Item A B|]C[DJEJF][G[HITITEK

1,3 135 13|13 | 1,3 | 1,3

AR

Contact Resistance

et oreisei

Insulation Resistance

MEE

D.W Voltage

BETETERL

VSWR

BAEX

Insertion Loss

W EHE AR

Isolation

A

Durability

MmitREN 4

Vibration

&

Shock

mE (EFEIRRE

Humidity (Steady State)

EEEE

Thermal Shock

Myt

Dry Heat

[RES]ES

Cold

18/KIEFE

Salt Water Spray

R

Resistance to Soldering Heat
SRR (pes)
Specimen Quantity (pcs)

1 4 4 4 4

X)W -TRPOES(E. HERIEF%Z T . ~Numbers indicate sequence in which tests are performed.
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Table 2-1 ERFER Test result

o SERIER Test items g AR | B 19 BA B\ Y
| IEIBE /Measurements | Spec. n Unit AVE. MAX. | MIN. | Judge
A [#@&#53K31, Insulation resistance
| Tnitial [1ooomemIN] 5 [ MQ ] 2.36x10* MIN, |_Pass
ME&E / Dielectric withstanding voltage
| Initial [Noabnormaiity | 10 | - | EERBUL.No abnormality | Pass

B | (On State) BEFETERKL VSWR

300K-2.5GHz 1.2 MAX. - 1.083 1.11 1.07 Pass

2.5-6.0GHz 1.3 MAX. 5 - 1.251 1.27 1.23 Pass

6.0-11.0GHz 1.5 MAX. - 1.285 1.30 1.28 Pass
(On State) #AEK Insertion Loss

300K-2.5GHz 0.15 MAX. 0.072 0.08 0.06 | Pass

2.5-6.0GHz 0.20 MAX. 5 dB 0.154 0.17 0.14 Pass

6.0-11.0GHz 0.40 MAX. 0.181 0.20 0.16 Pass
(Off State) W3 mlEAIESK /Isolation

300K-3.0GHz 20 MIN. 36.58 36.6 36.5 Pass

3.0-6.0GHz 15 MIN. 5 dB 22.58 22.7 22.5 Pass

6.0-11.0GHz 12 MIN. 17.86 18.2 17.4 Pass

C |MA%./Durability
<R1> (On state) #EfAMEHLContact resistance

Initial 18.93 20.0 18.4 | Pass
1 Q MAX. 5 Q
After 100 cycles 00m m 20.41 22.3 19.0| Pass
<R2> (Off state) KT, Contact resistance
Initial 12.65 13.6 11.7 Pass
1 Q MAX. 5 Q
After 100 cycles 00m m 12.16 13.1 11.0| Pass
<R3> (Off state) #EfiliKHt,/ Contact resistance
Initial 10.58 10.7 10.3 Pass
X. 5 Q
After 100 cycles 100m& MA m 10.79 | 10.9| 10.7| Pass

D [#=&h.Vibration — &% Shock
<R1> (On state) #&fA4#K#H1 Contact resistance

Initial 18.70 19.9 16.9 | Pass
After Vibration 100mQ MAX. 5 meQ 20.51 21.5 18.8 | Pass
After Shock 20.28 21.9 19.8 | Pass

<R2> (Off state) #&fit3KkHt,/ Contact resistance
Initial 12.13 13.0 11.7 | Pass
After Vibration 100mQ MAX. 5 mQ 13.30 13.9 12.5| Pass
After Shock 12.26 14.3 11.1| Pass

<R3> (Off state) #fAt#K#T,Contact resistance
Initial 11.61 11.8 11.4 Pass
After Vibration 100mQ MAX. 5 mQ 11.58 12.0 11.1| Pass
After Shock 11.96 12.6 10.8 | Pass

BT,/ Discontinuity
During Vibration 15 MAX. 5 ) BT, No discontinuity | Pass
During Shock BElT#EL . No discontinuity | Pass
-PEX .
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Table 2-2 ERFEER Test result

. StBRIEH Test items A& RIER | B i A &N HIE
roup - i
| BIEIEE “Measurements Spec. n Unit AVE. MAX. | MIN. | Judge

E [EE (E®EIKEE) Humidity(Steady State)
<R1> (On state) Eft1KHT Contact resistance

Initial 17.16 17.9 16.5| Pass
After testing 100m@ MAX.| > me 19.78 | 20.5| 19.0| Pass
<R2> (Off state) #EfRiKHT,Contact resistance
Initial 12.96 14.2 11.7 Pass
; 100m<S MAX. 5 mQ
After testing 13.16 14.9 11.8 | Pass
<R3> (Off state) #EfMIKHTContact resistance
Initial 12.04 12.9 11.5| Pass
After testing 100m¢x MAX. > me 12.32 13.3 11.8 | Pass
#ERIKI./ Insulation resistance
| After testing | iomoMIN. [ 5 | MQ | 8.83x10% MIN. | Pass
9VER / Appearance
| After testing [Noabnormality| 5 | - | ®ERBLNoabnormality | Pass

F |Z&% Thermal Shock
<R1> (On state) #&fMKH1.Contact resistance

Initial 19.80 20.6 18.7 | Pass
- 100m<S MAX. 5 mQ
After testing 18.79 21.0 17.4 | Pass
<R2> (Off state) #EfMIKHTContact resistance
Initial 13.70 14.9 11.7 | Pass
_ 100mMQ MAX. 5 mQ
After testing 13.51 14.7 12.3| Pass
<R3> (Off state) #fRiK#T,Contact resistance
Initial 11.23 11.6 10.7 | Pass
- 100m<S MAX. 5 mQ
After testing 11.76 12.9 11.0| Pass
#EfRIKI/ Insulation resistance
| After testing | iomemN. | 5 | mMQ | 1.1x10° MIN. | Pass
948/ Appearance
| After testing | No abnormalityl 5 | - | EERUL./No abnormality | Pass
Confidential C -PEX .
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Table 2-3 ERFER.Test result

oo, | EVBRIAEL Test items A& AR | B F13 = 7N &/ HIE
roup —— .
| BIFEIEE /Measurements | Spec. n Unit AVE. | MAX. | MIN. | Judge

G |MiZ%,/Dry Heat
<R1> (On state) #AtKH1 Contact resistance

Initial 19.36 23.1 17.7 | Pass
- 100m<S MAX. 5 mQ
After testing 20.61 22.0 19.5| Pass
<R2> (Off state) iEftKHL./ Contact resistance
Initial 12.43 13.6 11.8 Pass
_ 100mQ MAX. 5 mQ
After testing 13.12 14.1 13.0| Pass
<R3> (Off state) 1EfRiK#T,Contact resistance
Initial 10.30 11.3 9.5| Pass
- 100m<S MAX. 5 mQ
After testing 11.28 11.7 10.3| Pass
#EBIKI/ Insulation resistance
| After testing | 10MQ MIN. | 5 | MQ | 8.67x10* MIN. | Pass
4VER / Appearance
| After testing | No abnormality | 5 | - | FERU.No abnormality | Pass

H |miZ=4, Cold
<R1> (On state) #fAtKH1 Contact resistance

Initial 20.49 21.8 19.4| Pass
_ 100mMQ MAX. 5 mQ
After testing 20.51 21.2 19.5| Pass
<R2> (Off state) iEftKHL./ Contact resistance
Initial 12.87 13.6 11.8| Pass
- 100m<S MAX. 5 mQ
After testing 13.58 13.5 11.0| Pass
<R3> (Off state) 1ZfRiK#T,Contact resistance
Initial 10.40 11.4 9.5 Pass
- 100m<S MAX. 5 mQ
After testing 11.01 12.5 10.3| Pass
##IKI/ Insulation resistance
| After testing | iomomin. | 5 | Mo | 6.94x10° MIN. | Pass
MR/ Appearance
| After testing | No abnormality | 5 | - | FE72L./No abnormality | Pass

] |#8/KIEFE /' Salt water spray
| Appearance | - | 5 | - | E®BUL/Noabnormality | Pass

K |#HMizi%Resistance to soldering heat
| Appearance [ - [ 1o [ - [ =®BL/Noabnormality | Pass
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VSWR

1.60
1.50

1.40 [

1.30

1.20

1.10

1.00 1 1 1 1 1 1 1 1 1 1

0o 1 2 3 4 5 6 7 8 9 10 11
[GHz]

Graph 1 B Group EEETERKLEL/VSWR (On state)

[dB] Insertion Loss
0.00 p—r——*+—"+—>+—>+—+ 11
-0.10 \\_\_\__/‘\/
-0.20 | l
-0.30 |
-0.40 |
-0.50 |
-0.60
0 1 2 3 4 5 6 7 8 9 10 11
[GHz]

Graph 2 B Group #A3&%/Insertion Loss (On state)

[dB] Isolation
0.00 1 ' 1 ' 1 ' 1 ' ' '

-10.00
-20.00 —]—J
-30.00
-40.00
-50.00

-60.00
o 1 2 3 4 5 6 7 8 9 10 11
[GHz]

Graph 3 B Group i##& A85/Isolation (Off state)

Conidentl C -PEX

7/8



Document No.

MHF-SW23 Test Report TR-12041
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